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1.000 GHz 3.000 GHz 1.000 MHz 1.37716 GHz -35.84 dBm -22.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.47238 GHz -57.74 dBm -44.74 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.25476 GHz -54.86 dBm -41.86 dB
— _—
L L J | [
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SPORTON LAB.
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Report No. : FG051802I

FR1 n71/20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Ref Level 0.00 dBm Offset 3.90 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 AdH -10 dEHE—
T [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
N — L
- -60 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 40.72414 MHz -69.84 dBm -56.84 dB 30.000 MHz 652.000 MHz 100.000 kHz 626.04448 MHz -69.80 dBém -56.80 dB
709,000 MHz 1.000 GHz 100.000 kHz 930.95654 MHz -70.52 dBm -57.52 dB 709,000 MHz 1,000 GHz 100.000 kHz 997.81968 MHz -70.27 dBm -57.27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -35.06 dBm -22.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34216 GHz -36.16 dBm -23.16 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.30292 GHz -57.57 dBm -44.57 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.49338 GHz -57.31 dBm -44,31 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.20977 GHz 2 dBm -41.82 db 5.000 GHz 7,000 GHz 1.000 MHz 6.03577 GHz 1 dBm -41.51 dB
hid bl
L JL ) i L JL J L

1 14.JAM.2021

Highest Channel / 1RB

Ny

Si

Ref Level 0.00 dBm Offset 3.90 dg

SGL Count 100/100

Mode Auto Sweep

Twrk PARS
SPURIOUS LINE ABS PABS
5_LINE_ABS_
-30 dBm
-40 dBm
-50 derr
60 db =
e
=
80da
-90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 633.81559 MHz -70.10 dBm -57.10 dB
709,000 MHz 1.000 GHz 100.000 kHz 994.91259 MHz -70.59 dBm -57.59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -36.64 dBm -23.64 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.47788 GHz -57.72 dBm -44.72 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.25076 GHz -54,95 dBm -41,95 dB
hid
L JL J ra
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FCC RF Test Report Report No. : FG051802I

FR1 n71/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

@) |(Specrom ) =
Ref Level 0.00 dBm Offset 3.90 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 3.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit ¢heck
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 daHf
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
. — — —e
-60 dBm
| 70 By Lt
-80 dBm
-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 40.72414 MHz -70.36 dBm -57.36 dB 30.000 MHz 652.000 MHz 100.000 kHz 626.04448 MHz -70.48 dBm -57.48 dB
709,000 MHz 1.000 GHz 100.000 kHz 959.44605 MHz =70.77 dBm -57.77 dB 709,000 MHz 1,000 GHz 100.000 kHz 9B86.48202 MHz -70.76 dBm -57.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -35.63 dBm -22.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34216 GHz -35.97 dBm -22,97 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.80880 GHz -57.76 dBm -44.76 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.98525 GHz -57.71 dBm -44.71 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.24576 GHz 3 dBm -41.93 db 5.000 GHz 7,000 GHz 1.000 MHz 6.00577 GHz 9 dBm -41.99 dB
{ 1 J o ( )it J o
Date: 14.JAN.2021 23 Dats: 15.JAN.2021

Highest Channel / 1RB

Si

Ny

Ref Level 0.00 dBm
SGL Count 100/100

Offset 3.90 de

Mode Auto Sweep

@1 Avgrwr
Limit rwrk 3
10 4dpe_SPURIOUS LINE ABS 58
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 derr
-60 dbr =
-70 dB
-80 dB
a0 de
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 633.50475 MHz -70.78 dBm -57.76 dB
709,000 MHz 1.000 GHz 100.000 kHz 963.22527 MHz -70.67 dBm -57.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35766 GHz -36.55 dBm -23.55 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.76881 GHz -57.71 dBm -44.71 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.23927 GHz -54,79 dBm -41.79 dB
il
L L J L
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Frequency Stability

Test Conditions NR n71 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0017
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0026
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0021
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
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5G NR n71 NSA

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.42 412 5.01 5.45
Middle CH 3.30 3.80 4.90 5.28 PASS
Highest CH 3.01 3.62 4.52 5.07
Sporton International (Shenzhen) Inc. Page Number 1 A322 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL




SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 n71/20MHz / DFT-S OFDM

P1/2 BPSK
Lowest Channel / 1RB

QPSK
Lowest Channel / 1RB

Spectrum |5 Spectrum |5
Ref Level 23.60 dom  Offset 3,50 b Ref Level 23.60 dom  Offset 3,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
9 5
\ - L
0.0 8 \
Y 3 X 3
\. 2 Y 2
| |
5 s 3 5 T ;
E X
1 \ I
1E 1E
|
! \ \
ICF 673.0 MHz Mean Pwr + 20.00 dB ICF 673.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,04 dbrm 23,68 dbm 3.65 d8 2.17 68 3.04 0B 3.42 0B Trace 1 [ 19.57 dem 24,76 dBm 5.19 d8 2.43 d8 4.35 da 5.01d8 5.19 68
—— e —
L L [ L i ] [

Middle Channel / 1 RB

Midd

le Channel / 1 RB

Spectrum |5 Spectrum |5
Ref Level 23.60 dom  Offset 3,50 b Ref Level 23.60 dom  Offset 3,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
e
N 3
\ s
0. . 0.
) < R <
[ s 5 s
{ \
1E \ - 1E- L -
1E ‘l 1E
CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | Crest 10% 19% 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,00 derm 23,46 dBm 3.45 d8 2.03 0B 2.87 0B 3.48 08 Trace 1 [ 19.30 dem 24,41 dBm 5.01 d8 2.29 d8 4.23 d8 4.90 da 5.04 08
e e
L JL L L JU L RRRRRRE I

Highest Channel / 1 RB

Highest Channel / 1 RB

Spectrum |5 Spectrum |5
Ref Level 23.60 dom  Offset 3,50 b Ref Level 23.60 dom  Offset 3,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
o - o -
i =<, o -
Y \\
0.0 0.0 -
i S S
X 5 h 5
! : i :
5 \ 5
1E- \ - 1E- -
1E i 1E \l
1 | .
CF 688.0 MHz Mean Pwr + 20.00 dB CF 688.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% % 0.1% Mean | Peak | Crest 10% | 105 | D19 | Do |
Trace 1 [ 19.64 dbm 22,63 dbm 3.19 d8 1.68 d8 2.55 0B Trace 1 [ 19.27 dem 23,98 dbm 4.71 d8 1.88 d8 3.83 d8 4.52 da 4.72 0B
I e—— I e——
L ! L ! [0 -
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FR1 n71/20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full

RB

Lowest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 23.60 dom  Offset 3,50 b Ref Level 23.60 dom  Offset 3,50 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view

==l B

S e
o = o T
N -
0. v 0. >
5 2 b w
5 ~ B ~
AN R N R
1E - ¥ 1E 5 3
Y B 3 N
! \
i | 1 |
1E T 1E T
| b
i =
ICF 673.0 MHz Mean Pwr + 20.00 dB ICF 673.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 21.99 dBm 27.05 dBm 5.06 d8 1.97 dB 3.33 dB 4.12 dB 4.67 dB Trace 1 21.50 dBm 28,36 dBm 6.86 dB 2.41 d8 4.41 da 5.45 dB 6.20 dB
—— e —
L il J [T L il ] W e

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 23.60 dom  Offset 3,50 b Ref Level 23.60 dom  Offset 3,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
o o
- B -
N =
0.0 - 0.0
5 5 3
& 5 5
1E- - - 1E- \ -
|
1€ T 1€
1 |
1 {
. | 1 |
CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.93 dBm 26,80 dBm 4.87 da 1.65 dB 2.10 dB 4.52 dB Trace 1 21.29 dBm 27.68 dBm 6.28 dB 2.35 d8 4.23 da 5.28 d8 6.09 dB
| ——— | ———
L ! J - L ! [

Highest Channel / Full

RB

Highest Channel / Full RB

Spectrum

Spectrum

Ref Level 23.50 dem  Offset 350 di Ref Level 23.50 dem  Offset 350 di
lo At 30 8 AQT 2 ms @ RBW 20 MHz lo At 30 8 AQT 2 ms @ RBW 20 MHz
(@152 view (@152 view

Y

(CF 688.0 MHz

Mean Pwr + 20,00 dB

00

(CF 688.0 MHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | 0.01% |
Trace 1 [ 22.04 dBr 26,65 dim 4.61 da 157 d8 2.90 dB B 14 d8 Trace 1 | 2146 dbm 2765 dbm 5.39 d8 2.17 d8 4.09 d8 4 d8
I ——— — | ———
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26dB Bandwidth

Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.87 4.96 4.83 4.88
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.89 9.79 9.77 9.67
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.87 14.98 15.07 15.02
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.82 19.94 19.94 19.86

Sporton International (Shenzhen) Inc.
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FG051802I

FR1 n71/5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

i trum =
50 dBm  Offset 3,90 ob = RAW 100 kHz RefLavel 23.90 dbm  OFfset 3,50 ob = RBW 100 kHz
30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
-0 M0l 12.01 aBm 20 d6 12.00 aBm)
679.04100 MHz 681.90900 MHZ,
10d {a N 26.00 dB 104 e~ — o 26.00 dB
Jl 4.865000000 MHz| ! 3 4.955000000 MHZ|
0 db ! Q factor 139.6 o den Q factor ‘\ 137.6)
/ | / \
-10 dem 7 > -10 dBm: ;}’ ‘;
\ \
-20 dgm - . -20 dem ; -
30 e / \ 30 de Al A
30 dgm— o v e - m s . .
b L ST | MW Vo My |20 oA A,
-40 dBm -40 dim:
50 dam -50 dém
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 679.041 MHz 12.01 dam nd8 down 4.865 MHz ML L 5B1.909 MHz 12.80 dsm nd8 down 4,955 MHZ
T1 1 678.102 MHz -14.25 dbm nd8 26.00 dB T1 L 676.002 MHz -13.30 dbm nd8 26,00 d8
T2 1 682.968 MHz -13.94 dam qQ factor 139.6 T2 1 582,958 MHZ -13.32 dam qQ factor 37.6
. I 4 ‘ L JL

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum | [ catrum | [=
Ref Level 23.50 dém  Offset 3,90 db & RBW 100 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
-0 [FTRY] 12.96 dBm| 20 dB [FTRY] 543 dBm
M1 680.04000 MHz . 678.67200 MHz
104 e . LY DLV NS 26.00 dB)| 10 4 ‘ 26.00 dB
f Bu 4.835000000 MHz o e P 4.875000000 MHz
a8 ; Q factor 140.5) 0 do / 139.2
-/ ! |
-10 dBm = -10 dBm 7 -
/ v \
/ y ¥
-20 dBm 2 -20 dBm L
/ kN { \
\ A / \
- EAVANS & ! v g -30 dem a 1
oo D AL S
-40 dBm: ;40 dBm~ & ]
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 680.04 MHz 12.38 dBm ndB down 4,835 MHz ML 676.672 MHz 9.43 dem ndB down 4,575 MHz
T1 1 678.052 MHz -13.50 dém ndé 26.00 dB T1 1 678.052 MHz -16.68 dBém ndé 26.00 d8
T2 1 682.888 MHz -13.94 dém  factor 140.5 T2 1 662.928 MHz -15.29 dém  factor 138.2
L L J - L JL
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FR1n71/10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum i trum =
Ref Level 23.60 cbm  Offset 3,60 b = RBW 100 kHz RefLavel 23.90 dbm  OFfset 3,50 ob w RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  37.9us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 ETEY 10.02 aBm| 20 d6 ETEY 541 aBm
. 681.7790 MHz - 679.1210 MHz
10d _ ¥ ndB 26.00 dB 104 _ § _ndB 26.00 dB
Fulfoereranadiova L e | e 0.890000000 MHZ e T A st} 9.790000000 MHZ|
o i Q factor L 68.9) 0 de Q factor | 69.4
| \
-10 dBm i — -10 dBm — -
i § Y i
-20 dBm 1 & -20 dBm ~ -
/ { \
30 [ Ly 30 dig Aot |
' =n EE e v o RN T ALV, e
A o o e AT L VT SN S Ny
-40 dBm -40 dim:
50 dam -50 dém
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 681.778 MHz 10.02 dam nd8 down 9.89 MHz ML 579.121 MHz 9.41 dBm nd8 down 9,79 WHz
T1 1 675.565 MHz -15.83 dbm nd8 26.00 dB T1 L 675.665 MHz -16.23 dbm nd8 26,00 d8
T2 1 685.455 MHz -16.04 dam qQ factor 58.9 T2 1 5BS.455 MHZ -16.16 dam qQ factor 59.4
. I 4 ‘ L JL

64QAM

256QAM

Middle Channel

Middle Channel

crum | [ Spectrum | [=
Ref Level 23.50 dém  Offset 3,90 db & RBW 100 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 100 kHz
o Att 30de SWT 37.8us @ VBW 300kHz Mode Auto FFT I Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 [FTRY] 5.27 dBm) 20 dB [FTRY] 5.90 dBm
683.2770 MHz 676.0240 MHz
104 nde 'y 26.00 dB 104 21 ndB 26.00 dB
- M Y PR PPy . Y o 4 o
{ I R Lt et | 9-77nnonaon M LN EPRE R J‘gvvv;n"ﬁ.-\. et Saznopons e
a8 I Q factor \ 69.9 0 do ) Ctv G 69.9
|
‘ | L
-10 dBm + -10 dBm fJ
-20 dBm b -20 dem . T
\ / \
\ \
-3) dBm —F -30 dém f ¥
PRl Ve BT LTI RV Y i \\
-40 dam -40 dBm AT Ran
b ,wl’»\’u’- A A, AR e
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 683.277 MHz 9.27 dem ndB down 9.77 MHz ML 676.024 MHz 5.58 dBm ndB down 9,67 MHZ
T1 1 675.565 MHz -17.00 dém ndé 26.00 dB T1 1 675.625 MHz -19.74 dém ndé 26.00 d8
T2 1 685.335 MHz -15.98 dém  factor 69.9 T2 1 6B5.295 MHz -19.75 dém  factor 55.9
L L J - L JL
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FR1 n71/15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum i trum =
Ref Level 23.60 cbm  Offset 360 b = RBW 300 kHz RefLavel 23.90 dbm  OFfset 3,50 ob w RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 NTETEY) 13.70 dBm| 20 dB [FTRY] 12.04 dBm|
o 683.1070 MHz M1 681.6090 MHz
g W VRN ﬁm-_,, A 26.00 dB 104 BUPA NP2V, N Fore e, 26.00 dB
i N Bw A 14.865000000 MHZz / - Bw 14.985000000 MHz
ode / Q factor \ 16.0 o0d8 f Q factor |\ 45.5
I} 1‘ |’ 4\
I 2 Ea 2
-10 dBm _{‘ T 10 dBm T T
/ \
-20 dBm + L 20 dBm +
,‘ m~oand A
\ oo e PP " I AP P A A,
-Hdem - 50 dém
-40 dam 40 dam
-50 dBm -50 dBm
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 683.107 MHz 13.70 dam nd8 down 14,865 MHz ML L 5B1.609 MHz 12,84 dam nd8 down 14,985 MHz
TL 1 673.0687 MHz -13.45 dbm nd8 26.00 dB T1 L £73.037 MHz -13.66 dm nd8 26.00 dB
T2 1 687.933 MHz -13.66 dam qQ factor 46.0 T2 1 6BB.022 MHZ -12.63 dam qQ factor 45.5
. I 4 ‘ L JL 4

64QAM

256QAM

Middle Channel

Middle Channel

crum | [ Spectrum | [=
Ref Level 23.50 dem  Offset 3,90 db & RBW 300 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 12.06 dBm| 20 dB [FTRY] 546 dBm
683.7070 MHz by 677.9230 MHz
104 ad . 26.00 dB 104 . ndB 26.00 dB
f v v 15.075000000 MH2| A A e B 15.015000000 MHz
o f +5.4) 0 de ’/ Q factor 45.1
-10 dBm -10 dBm -
+ T
-20 dBm JI i -20 dBm ; l\
o AaTATY, e M 0 |
e L el e £ TALAWAL -30 dem : -
| \
Ana AV N A e
-40 dam g B M, LA
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 683.707 MHz 12.08 dBm ndB down 15.075 MHz ML 677.923 MHz 9.48 dbm ndB down 15,015 MHz
T1 1 672.978 MHz -14.50 dBém ndé 26.00 dB T1 1 672.978 MHz -16.24 dBém ndé 26.00 d8
T2 1 686.052 MHz -13.61 dém  factor 45.4 T2 1 667.593 MHZ -17.15 dém  factor 45.1
L L J - L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n71/20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum i Spectrum =
Ref Level 23.60 cbm  Offset 360 b = RBW 300 khz RefLavel 23.90 dbm  OFfset 3,50 ob = RBW 300 kHz
o Att 30dE SWT 16.9ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 189 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- EETE] 12,95 dbm 2006 I EETE] 1196 dbm)
1 682.4180 MHz M1 672.5480 MHz
10d — . J..nd, 26.00 dB 104 “ ~ B 26.00 dB
IR ! T 10.820000000 MHz T N = B 10.940000000 MHz
o Q factor 34.4) 0 de [ Q factor 33.7)
|
1 _ )
-10 dem -10 dBm: r3
\I ¥ T
-20 dam 4 -20 dBm f" l\

At LY ol N Ly
A=A it Afr—et ol vy
-40 dBm -40 dim:

50 dam -50 dém
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 582,418 MHz 12.35 dam nd8 down 19,82 MHZ ML 672,548 MHz 11.46 dam nd8 down 19,94 WHz
T1 1 670.50 MHz -12.77 dm nd8 26.00 dB T1 L £70.47 MHz -14.86 dBm nd8 26,00 d8
T2 1 6590.41 MHz -13.09 dém Q factor 34.4 T2 1 690.41 MHz -14.75 dam Q factor 33.7
. I 4 ‘ L JL 4

64QAM

256QAM

Middle Channel

Middle Channel

m ) [ ) [=
Ref Level 23.50 dem  Offset 3,90 db & RBW 300 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 300 kHz
o Att 30de SWT 18.8us @ VBW 1MHz Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 [FTRY] 11.67 dBm| 20 dB [FTRY] B.02 dBm
M1 683.1770 MHz 6824980 MHz
104 __ PR . - T 26.00 dB 104 L nde 26.00 dB
'd Raani Y R 19.940000000 MHZz LA R v ™ Forir, 10.860000000 MHZ
a8 f Q fac | 34.3 0 do / Q factor 34.4
\ i
10 dam T - -10 dBm. f
-20 dBm J] - -20 dBm ]
~. | \ /
30 et ' R R 30 dem ;
v W fn
40 dBm e e ht LU L
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 683.177 MHz 11.67 dém ndB down 19.54 MHz ML 662,496 MHZ .82 dem ndB down 19,86 MHz
T1 1 670.63 MHz -15.76 dBém ndé 26.00 dB T1 1 670.55 MHz -16.64 dém ndé 26.00 d8
T2 1 650.57 MHz -13.92 dém  factor 34.3 T2 1 690,41 MHz -17.57 dém  factor 34.4
L L J - L JL J
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Occupied Bandwidth

Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.48 4.50 4.49 4.47
Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.29 9.29 9.29 9.27
Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.12 14.06 14.15 14.06
Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.94 18.90 18.86 18.90
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n71/5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum i trum =
Ref Level 23.60 cbm  Offset 360 b = RBW 100 kHz RefLavel 23.90 dbm  OFfset 3,50 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
-0 ETEY 12.21 aBm 20 d6 ETEY 12.21 abm
1] 679.02100 MHz M 680.66000 MHZ,
10d ThlaX - ACCRR_ el 4.475524476 MHz 104 T\l = S, 4.495504496 MHZ
{
08 ] | 0 da
| | [ |
-10 dem d T -10 dBm: 7 iy
/ \ / \
-20 dgm 1 I -20 dam
\ / \
~ )™ e )
R — s LV N - P ! - .
Sl T [y . B AT
-40 dam -40 dam
50 dam -50 dém
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.021 MHz 12.21 dam ML 5B0.66 MHz 12.21 dem
T1 1 678.25225 MHz 7.62 dm Oce Bw 4,475524476 MHz T1 L 676.24226 MHz 7.51 dm Oce Bw 4,495504496 MHz
T2 1 682.72777 NHz 8.14 dam T2 1 582.73776 MHZ 7.50 dam
L L J L L

64QAM

256QAM

Middle Channel

Middle Channel

zctrum i Spectrum =
Ref Level 23.60 cbm  Offset 360 b = RBW 100 kHz RefLavel 23.90 dbm  OFfset 3,50 ob = RBW 100 kHz
o At 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 [FTRY] 12.09 dBm| 20 dB [FTRY] B.01 dBm
[ 681.19900 MHz 679.87100 MHz
10d T} - Lage o pA2 4.485514486 MHz 0 _ s Occ By 4.465534466 MHz
T = v 1 SETV TN E By e N ¢
\
0 dé; 7 0 des +
/ | ! |
-10 dem T -10 dBm: i
/ \ i \
-20 dBm + Y -20 dém f -
/ 3 /
30 dBm — o = -30 dém
A PYao . A7l 7
N N -
-40 dam 40 di il N
E A0, dee=t7 = ey
-50 dBm -50 dBm
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 681.180 MHz 12.09 dBm ML 679,671 MHz 8.61 dBm
T1 1 678.24235 MHz 8.31 dam Occ Bw 4.485514486 MHz T1 L 578.25225 MHz 3.39 dam Occ Bw 4.465534466 MHZ
T2 1 582.72777 MHz 6.40 dBm T2 1 682.71778 MHz 3.66 dBm
. I 4 ‘ L JL
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Report No. : FG051802I

FR1n71/10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Ref Level 23.50 dém  Offset 3,90 db & RBW 100 kHz

trum

=

Ref Level 23,90 dém

Offset 3.50 dB & RBW 100 kHz

o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
20 MI[1] 9.03 dBm)| 20 d8 MI[1] 10.45 aBm|
678.0020 MHz M 677.1830 MHz
10d Occ B 9.200700201 MHz 104 1 ¥ 2 9.200709291 MHZ
h hvtp bt PR SR LY & 1 T s
0ds i t- 0 da
i \ i
10 dém - ‘\ -10 dBm T
| \ / \
-20 dgm . - -20 dam !
30 / ) 30 /
- N paas 0 AT -30 gy T
R TP AT T R T i T L NETw
-40 dBm -40 dim:
50 dam -50 dém
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678,802 MHz 9.83 dam ML L 577.183 MHz 10.45 dam
T1 1 447 Mz 6.38 dBm Oce Bw 9.290705251 MHz T1 L 447 MHz 7.02 dam Oce Bw 9.200709291 MHz
T2 1 4 MHz 5.10 dam T2 1 MHz 6.85 dam
. I 4 ‘ L JL 4 ‘

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum t"%’ Spectrum l"%’
Ref Level 23.50 dém  Offset 3,90 db & RBW 100 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 dB [FTRY] 10.59 dBm| 20 dB [FTRY] 547 dBm
M 678.3620 MHz 682.9380 MHz
104 1 b Oce By 9.200709291 MHz 104 Ocg@v 9.270729271 MHz
o A o vt pr— T 10 : '
Pt prre— oty e LR N PRSP I P
0 dé; t 0 des t .
| \ / |
-10 dBm - - -10 dBm }
-20 dgm I,’ ‘I -20 dem / l\
| \
0 dfn £ \ 30 dém ! A
VLT | TR R e e WIS / \
-0 dBm -40 dBm— — T
L T ML vy
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3 10.53 dém ML T 662,536 MHZ 5.47 dBm
T1 1 447 MHZ 6.93 dBm oce Bw 9.290709291 MHz T1 1 2.41 dBm oce Bw 9.270729271 MHZ
T2 1 4 MHZ 4.87 dbm T2 1 2.81 dbm
L L J L JL J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A332 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01
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FR1 n71/15MHz / CP-OFDM

QPSK
Middle Channel

16QAM
Middle Channel

Spectrum i Spectrum =
Ref Level 23.60 cbm  Offset 360 b = RBW 300 kHz RefLavel 23.90 dbm  OFfset 3,50 ob w RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 MI[1] 13.29 dBm)| 20 d8 - MI[1] 13.86 dBm
. M1 6B3.4670 MHz| . y 678.4620 MHz
10d inh A T [N ST TR 14115684116 MHz 104 SNy LV A T A0 B L 14.055944056 MHz
ol Y 7 ¥
0 de - L 0 der ] !
/
10 dém 1 \\ -10 dBm: K ‘\
e 4 - T e = =
-40 dam -40 dam
50 dam -50 dém
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.457 MHz 13.29 dam ML L 67E.452 MHZ 13.86 dsm
T1 1 673.4271 MHz 7.85 dbm Oce Bw 14.115834115 MHz T1 L £73.487 MHz .02 dBm Oce Bw 14.055944058 MHz
T2 1 687.543 MHz 7.60 darm T2 1 5B7.543 MHZ 8.22 dam
L JL )| GHINNRND e L L (N e

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum t'ﬁ" pectrum l"%’
Ref Level 23.50 dem  Offset 3,90 db & RBW 300 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 dB [FTRY] 12.46 dBm| 20 dB 577 dBm
M1 686.1040 MHZ| 682.4480 MHz
od b M i - A kel 10d _ _ 14.055044056 MHz
! . 2 I oy 2
LED : L 0 dé ; ;
‘ \ i |
-10 dam l" T -10 dém:
|
\ L
-20 dBm t - -20 dBm / t
P A AL vy L "
Sy defn V= -30 dém f"
-40 dBm Tl R = AT S
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 685.104 MHz 12.45 dBm ML 662,448 MHZ 9.77 dém
T1 1 673.4271 MHz 7.46 dam oce Bw 14.145854146 MHz T1 1 673.4271 MHz 4. 44 dBm oce Bw 14.055944056 MHz
T2 1 687.5725 MHz 8.37 dem T2 1 687.483 MHz 3.94 dam
L JL L
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FR1 n71/20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum i Spectrum =
Ref Level 23.60 cbm  Offset 360 b = RBW 300 khz RefLavel 23.90 dbm  OFfset 3,50 ob = RBW 300 kHz
o At 308 SWT  1B.8ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k M [0 35k Max
-0 ETEY 11.39 aBm 20 d6 - ETEY 13,49 aBm
a1 170 MHZ| B 671.9490 MHz
104 ! . Soccpw o T2 41 MHz| 10 4 ieW e nQEC By T2 16.901098901 MHz
L o e = SRR oy 1 A S R Sactb
0 e P l\ 0 de { |\
I j
-10 dem “ -10 dBm: f “
|
-20 dém l\ -20 dBm i Y
. p \
- by ol AV [ T A
Ay =hcy Rk v
-40 dBm -40 dim:
50 dam -50 dBm
-60 dBm -60 dBm
70 dam -70 dam
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683,337 MHz 11.39 dam ML L 571.949 WAz 13.49 dam
T1 1 6710235 MHz 8.12 dBm Oce Bw 15.941056541 MHz T1 L 671.0295 MHz .03 dBm Oce Bw 15.901096901 MHz
T2 1 689.9708 MHz 7.76 dam T2 1 589.9306 MHz 6.65 dam
L L J L L

64QAM

256QAM

Middle Channel

Middle Channel

rum t"g" trum l"%’
Ref Level 23.50 dem  Offset 3,90 db & RBW 300 kHz Ref Level 23.90 dém  Offset 3.50 dé & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-0 11.43 dBm| 20 dB [FTRY] 7.97 dBm
683.0570 MHz 685.0150 MHz
ad T - 2 18861138861 MHz 104 1B.901098901 MHz
L e i P N B T .
7 e ot
0ds 1 + 0 da
/ | J
10 dBm i " -10 dBm: -
{ 1 | 1
/ |
-20 dBm 7 l‘ -20 dBm 1 T
a0 ey PR o) | B . -30 dém /
? ~ j N
a0 dem 40 darm- - -
-50 dBm -50 dBm
-60 dBm -60 dBm
=70 d@m =70 dBm:
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 683.057 MHz 11.43 dBm ML 665,015 MHz 7.57 dém
T1 1 671.0295 MHz 6.60 dBm oce Bw 18.861138861 MHz T1 1 671.0295 MHz +.94 dBm oce Bw 18.901098901 MHz
T2 1 689.8906 MHz 5.57 dém T2 1 669.9306 MHz 4.68 dBm
L L J - L JL
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Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.40 dBm
SGL Count 100/100

Offset 3.90 dB Mode Auto Sweep

@1 AvgPwr
Line _$PURIOUS INE_ABS PABS \i
10 dBm \
ode
J !
-10 dem # ‘l,
| SPURIOUS_LINE_ABS_ 1 ﬂ‘
-20 dBm f ‘,‘R
f
-30 dBm /’ fl e
|
-40 dBm Wh " £,
1%
2 f / o ™
50 dem T
Jp—
o
-60 dBm
70 dam— S S —
Start 652.0 MHz 3003 pts Stop 668.0 MHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 660,57642 MHz -43.02 dBm -30.02 de
662,000 MHz 663,000 MHz 50.000 kHz 662,99850 MHz -18.82 dBm -5.82 dB
£63.000 MHz 668,000 MHz 100,000 kHz 663,34216 MHz 20.50 dBm -9.50 d&

)

Date: 3.MAR.Z021 07:43:0

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

(%]

Ref Level 22.40 dBm
SGL Count 100/100

Offset 3.90 dB Mode Auto Sweep

@1 AvgPwr

Line _$PURIOUS INE_ABS PABS
10 dBm

b e dinis g B AP,
0dB \
|
-10 dBm -
| SPURIDUS_LINE_ABS_
-20 dBm { +
-30 dBm f
-40 dB e \'_l)
" P = w
o
-50 dam /
-60 dBm L
A
i e g e —
70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

652.000 MHz 662,000 MHz 100,000 kHz 66107592 MHz -37.43 dBm -24.43 d&

662,000 MHz 663,000 MHz 50.000 kHz 662,99750 MHz -32.58 dBm -19.58 dB

£63.000 MHz 668,000 MHz 100,000 kHz 666.66883 MHz 7.81 dBm -22.19 dB

S
i GHIIINEDD we

Date: 3.MAR.2021 07:40:39
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FR1 n71/5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.40 dBm  Offset 3.90 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPUEIRHE CHIEKABS »
Line _§PURIOUS_| INE AH?!

10 dém 1

0dB

-10 dBm f

-20 dBm if

-30 dBm i

mr v'*‘ w al
s /
A Sl

-50 dBm

RS

-60 dBm:

-70 dBm

Start 693.0 MHz 3003 pts

Stop 709.0 MHz

Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Power Abs

| ALimit

693.000 MHz 698,000 MHz 100,000 kHz 697.63287 MHz 20.41 dBm
688.000 MHz 693,000 MHz 50.000 kHz 698.00050 MHz -20.11 dBm
£599.000 MHz 709.000 MHz 100,000 kHz 70040360 MHz -40.86 dBm

L JU ] L

-9.50 dg
-7.11 dB
-27.86 dB

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.40 dBm  Offset 3.90 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPUEIRHE CHIEKABS

Line _$PURIOUS_| INE_ABS PABS

10 dBm
J‘mw\,mqu,f-mm?u oo

dB

Start 693.0 MHz 3003 pts
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